
Loxahatchee River District  
Water Reclamation | Environmental Education | River Restoration 

2500 Jupiter Park Drive, Jupiter, Florida 33458 
Telephone (561) 747-5700 •Fax (561) 747-9929 • www.loxahatcheeriver.org 
 
D. Albrey Arrington, Ph.D., Executive Director  

Gordon M. Boggie          Stephen B. Rockoff            Dr. Matt H. Rostock      Harvey M. Silverman  James D. Snyder 
   Board Member                 Board Member                        Chairman                      Board Member                    Board Member 
 

 
 

Loxahatchee River Environmental Control District Professional Services by Professional Engineers, 
Architects, Landscape Architects, and Planning Firms 

 
Request For Qualifications # 20-001-PROFSERVICES 
[...]
projects included in Tab 5?  This is just duplicating the same information in two Tabbed 
sections. See EXHIBIT E:  Request for Qualifications - Addendum 1 

 
y. The level of involvement of proposed team members on the relevant projects can be included 

as part of SF 330 Part E resumes or as part of Part F at the end of the project description. Do 
you still want this included in Tab 5? See EXHIBIT E:  Request for Qualifications - 
Addendum 1 

 
z. The requirements for Tab 6 would also be a duplicate of SF330 Part F. Do you still want this 

information or can we incorporate these requirements into SF330 Part F? See EXHIBIT E¨ 
Request for Qualifications - Addendum 1 

 
aa. Please clarify the architectural scope. Are you looking for a firm that has experience with 

continuing services contracts, planning, and assessments?  Area of Operation 3 and 4 as 
relates to occupied spaces and site planning 

 
bb. Can you submit as a Prime for one area (1-4) and also be a subconsultant on another team?  

Yes 
 

cc. Can you send me a list, if available, of vendors  who you anticipate will be sending over their 
qualifications for this project.  Please see attached partial plan holders list, Exhibit C.  Please 
note, this list is not complete.  The RFQ is available for download from our website which 
does not require the downloading entity to submit information. 

 
dd. Are we able to submit on 1, 2, 3 or 4 categories?  Yes 

 
ee. Who do you currently have under contract for engineering services?   

a. Baxter and Woodman Consulting Engineers 
b. Holtz Consulting Engineers 

 
ff. The RFP instructions ask for various firm qualifications and, in addition, a full SF 330. If we 

are including subconsultants, do you require a full SF 330 from them as well, or just a Part 
II?  Only one SF 330 shall be submitted.  Part 1 should include all relevant information 
regarding the Proposed Team which should include subconsultants. 
 

gg. Please identify what comprises the Frederick Small and Central Blvd. Corridor and the 
Military Corridor from Indiantown South to Frederick Small flow generators and other flow 
generators contributing to the Loxahatchee River District WWTF. Are there maps or exhibits 
that can be provided?  See Exhibit A. 

   
hh. Please provide exhibit/map of the Loxahatchee River District wastewater collection and 

transmission system, i.e., schematic atlas of manholes , gravity sewer lines, lift stations and 
force mains routing layout.  See Exhibit A. 

 
ii. Please provide a map/exhibit of all operations within the WWTF site.  See Exhibit B. 

 



  

jj. Please provide map of existing odor treatment units.  There is not a map.  We currently have 
4 odor control units.  One at Headworks, One at Influent Flow Equalization, One at Sludge 
Holding Tanks and one at the Master Lift Station (850 Indiantown Road).  

 
kk. Please provide survey of : 20 acre/9278 Indian Rd site, BLM House site and 2500 Jupiter 

Park site.  Generic property information can be obtained from the Palm Beach County 
Property Appraisers website for 9278 Indiantown Road and 2500 Jupiter Park Drive.  The 
BLM  house sites are located at Jupiter Inlet Lighthouse. 

 
ll. It appears on DemandStar as if it is 2 separate RFQs.  The RFQ was re-advertised through 

DemandStar to allow for E-bid Responses.  There is only one RFQ. 
 

mm. The due date for this solicitation in GovWin and in the District’s website is still the same, 
April 28, 2020.  I’d appreciate if you could confirm whether this bid has been postponed 
indefinitely or if it’s still due on April 28, 2020.  The RFQ is due on April 28, 2020. 

 
nn. Tab 3 – Proof of Licenses /Certifications on page 10 requests: 4. State and provide address, 

phone number, contact, etc. Question 1: Do you want a page listing addresses/phone 
numbers/contact information for the prime AND subconsultants as well?  No, see EXHIBIT 
E:  Request for Qualifications - Addendum 1 

oo. Tab 3 – Proof of Licenses /Certifications on page 10 requests: 7. Signature page of the 
Request For Qualification Question 2: There is no Signature Page provided with RFQ #20-
001-PROFESERVICES or on the Loxahatchee River Control District’s website. Please 
provide a copy.  A signature page is not required.  See EXHIBIT E:  Request for 
Qualifications – Addendum 1. 
 

pp. 8. Acknowledgement of Addenda - Please check the District Purchasing web site for any 
addenda that may be issued for this Request For Qualification: 
https://loxahatcheeriver.org/governance/purchasing-bids/  Question 3: Since Tab 3 Proof of 
Licenses/Certifications is limited to 25 pages and contains multiple forms, how do you want 
us to acknowledge receipt of addenda since there is no Addenda Acknowledgement Form?  
Addendum Acknowledgment Forms are provided with the Addendum.  See EXHIBIT D. 

 
qq. One of the required items in “Tab 3 – Proof of Licenses /Certifications” is a “Signature Page 

of the Request For Qualification” (Item 7, pg 10).  I wasn’t able to find a Signature Page in 
the District’s RFQ. Is this an actual form or should we include the information and signature 
of the authorized individual in our firm responsible for execution on behalf of the team?  No, 
see EXHIBIT E:  Request for Qualifications - Addendum 1 

 
rr. On pages 14 and 15 of the RFQ, please clarify that the continuing services for projects to be 

assigned are limited to $325,000 construction cost and individual studies limited to $35,000 
as referenced in FS 287.017 Categories 5 and 2, respectively.  Confirmed 

 
 
 
 
 



  

 



EXHIBIT A



Figure 2-1

1. Headworks Building

2. Septage Receiving Station

3. Influent Flow Equalization

4. Aeration Basins

5. Clarifier Distribution Box

6. Blower Building

7. Clarifier No. 1

8. Clarifier No. 2

Stabilization
Ponds

Treatment Process Site Plan

23. Electric Building No. 2

24. Electric Building No. 3

25. Deep Injection Well
Screening Structure and
Pump Station

26. Deep Injection Well

27. Operations Building

28. Warehouse

29. Maintenance

30. (3) Fuel Tanks

31. Diversion Structure “A”

32. Busch Wildlife Hospital

33. Storage / Locker Room

34. Storage

35. Generator Storage

36. Filter Electrical Building

1
2

3

4

5

6

7 89 10

11

1213

1514

16

17

18

19

21
22

26

23

25

27

30

20

30

24

29

28

31

32

33

34

L.S. 1

L.S. 2 L.S. 3

L.S. 4

35

22

9. Clarifier No. 3

10. Clarifier No. 4

11. RAS Pump Station

12. Filter Pump Station No. 1

13. Filter Pump Station No. 2

14. Deep Bed Filters Filters

15. Synthetic Media Filters

16. Chlorine Building

17A

17. Chlorine Contact Basin &
NPW Pump Station

17A. Parshall Flume

18. Backwash Recovery Basin

19. Sludge Storage Tank

20. Sludge Dewatering

21. Electric Building No. 1

22. (2) Emergency Generators

36

EXHIBIT B



D
E
W

A
T
E
R
E
D

 
C
A
K
E

11

226

20.7

204

18.7

204

25.9

226

2.0

2150

498

-

-

3.00

20

2.00

16.75

20

20

1.83

-

-

11.0

734

8000

-

11.0

26.0

8000

-

24.8

180,000

-

-

80.0 CY

379

1.90

-

-

0.60 0.0

143

2080

-

-

8.25

20

1.33

-

-

8.016.75

220

30.7

211

29.4

27.75

170

486

2100

39.3 1.90

1.1

0.15

20 20

0.15

1.1

1.90

0.39

-

1.30

418

-

0.38

- -

NOTES:

1. ANNUAL AVERAGE DAILY FLOWRATE

2. MAXIMUM FLOWRATE DIVERTED TO EQ. TANKS

3. MAXIMUM FLOWRATE RETURNED FROM EQ. TANKS

4. ASSUMES 1 EQ. TANK OUT OF SERVICE

5. ASSUMES 1 CLARIFIER OUT OF SERVICE,

   BOTH EQ. TANKS IN SERVICE.

0.39

-

26.0

8000

-

CLARIFIER NO.

3 INFLUENT

CLARIFIER NO. 4

INFLUENT

CLARIFIER NO.

2 INFLUENT

INFLUENT FLOW

EQUALIZATION

TANK NO. 2

SECONDARY

CLARIFIER NO.

4

R.A.S. PUMP

STATION

SOLIDS

DEWATERING

BUILDING

FILTER PUMP

SLUDGE

STORAGE

TANK

STATION NO. 1

CHLORINE

BUILDING

SEPTAGE

RECEIVING

STATION

TO

DISPOSAL

DIVERSION

STRUCTURE "A"

15

14

9

10

11

12

4

17

3

2

AERATION

BASINS

DEEP BED

FILTERS

INFLUENT

FLOW

EQUALIZATION

TANK NO. 1

SECONDARY

CLARIFIER NO. 2

SECONDARY

CLARIFIER NO. 3

SECONDARY

CLARIFIER NO. 1

19

8

18

13

5

16

6

7

S
Y
N

T
H

E
T
I
C
 
F
I
L
T
E
R

I
N

F
L
U

E
N

T

D
E
E
P
 
B
E
D

 
F
I
L
T
E
R

I
N

F
L
U

E
N

T

C
H

L
O

R
I
N

E

C
O

N
T
A
C
T
 
B
A
S
I
N

E
F
F
L
U

E
N

T

R
E
T
U

R
N

A
C
T
I
V
A
T
E
D

S
L
U

D
G

E

W
A
S
T
E

A
C
T
I
V
A
T
E
D

S
L
U

D
G

E

B
E
L
T
 
F
I
L
T
E
R

P
R
E
S
S
 
I
N

F
L
U

E
N

T

B
E
L
T
 
F
I
L
T
E
R

P
R
E
S
S
 
F
I
L
T
R
A
T
E

C
O

M
B
I
N

E
D

 
F
I
L
T
E
R

B
A
C
K
W

A
S
H

D
E
E
P
 
I
N

J
E
C
T
I
O

N

W
E
L
L

5

5

0

0

0

0

ELECTRICAL

BUILDING NO. 3

ELECTRICAL

BUILDING NO. 1

INJECTION

WELL

FUEL

TANK

OPERATIONS

BUILDING

WAREHOUSE

BLOWER

BUILDING

INJECTION

WELL PUMP

STATION

CONC. INJECTION

WELL PAD

7

7

EMERGENCY

CHLORINE

SCRUBBER

23.4 3.4

204

29.5

226

13.75 

2 3 4 4 4

27.75

4 3 3 3

16.75

3

16.75

3

HEADWORKS

FACILITY

1

TO REUSE STORAGE

SYSTEM

TO REUSE STORAGE

SYSTEM

17

LIFT STATION

NO. 1

LIFT

STATION NO.

2

FUEL

TANK

7

FUEL

TANK

LIFT STATION

NO. 3

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19

Loxahatchee River District
Water Reclamation Facility

PARSHALL

FLUME

FIGURE 2-2

TREATMENT PROCESS
FLOW DIAGRAM

CLARIFIER No. 1

INFLUENT

INFLUENT FLOW

EQUALIZATION

PUMP STATION

CLARIFIER No. 1

EFFLUENT

SLUDGE TRANSFER

PUMP STATION

CHLORINE CONTACT

BASIN AND NPW PUMP

STATION

EMERGENCY

GENERATOR

SLUDGE STORAGE

ODOR CONTROL

BACKWASH

RECOVERY BASIN

SYNTHETIC

MEDIA FILTERS

INJECTION

WELL SCREEN

FILTER

ELECTRICAL

BUILDING

FILTER PUMP

STATION NO. 2

C
O

M
B
I
N

E
D

F
I
L
T
E
R
 
E
F
F
L
U

E
N

T

S
E
C
O

N
D

A
R
Y

E
F
F
L
U

E
N

T

C
L
A
R
I
F
I
E
R
 
I
N

F
L
U

E
N

T

A
E
R
A
T
I
O

N
 
E
F
F
L
U

E
N

T

A
E
R
A
T
I
O

N
 
I
N

F
L
U

E
N

T

(
P
O

S
T
-
R
A
S
 
A
D

D
I
T
I
O

N
)

A
E
R
A
T
I
O

N
 
B
A
S
I
N

(
P
R
E
-
R
A
S
 
A
D

D
I
T
I
O

N
)

E
Q

U
A
L
I
Z
A
T
I
O

N

E
F
F
L
U

E
N

T

E
Q

U
A
L
I
Z
A
T
I
O

N

I
N

F
L
U

E
N

T

P
L
A
N

T
 
I
N

F
L
U

E
N

T



SECONDARY CLARIFIERS

WATER ELEVATION - FT.

CONDITION

EQUALIZED PEAK

FULL HYDRAULIC PEAK

27.5 MGD

16.75 MGD

FLOW

-
-

EL 29.0

13.75 MGD

EQUALIZED AVERAGE

38.09 27.45

20.0

27.47

20.0

39.11

38.39

38.54
38.30

39.99

39.43

39.29
34.14

-

35.16

29.01

29.05

- -

24.36

24.34

-

24.51

24.49

EL 25.5

EL 14.5

EL 23.0

EL 22.0

EL 7.0

15.30

15.46

15.0

15.0

EL 15.0-16.0

EL 21.0

IQ PUMP STATION

EL 10.0

FROM CLARIFIERS

DIVERSION BOX "A"

DIVERSION BOX "C"

DIVERSION BOX "B"

EL 1.0

FROM LAKE

No. 4

FROM LAKE

No. 1

TO DISTRIBUTION

-

27.47

27.45

No.4No.1 No.2 No.3

INLET

BOX

23.12

22.60

EL 26.0

IQ STORAGE

LAKES No. 1

THROUGH No. 4

BAR

SCREEN

DISCHARGE

PARSHALL

FLUME

INLET

PARSHALL

FLUME

DISCHARGE

35.04

32.97

No. 1 AND No. 2

-

30.26

30.22

-

STABILIZATION PONDS

A AND B

13.75 MGD

17.60 MGD

EL 38.00

31.37

31.50

DEEP BED FILTERS

32.87

33.74
EQUALIZED PEAK

EQUALIZED AVERAGE

CONDITION

16.75 MGD

13.75 MGD

FLOW

FILTER

PUMP STATION

No. 1

BACKWASH

SUPPLY TANK

CHLORINE

CONTACT BASIN

HEAD WORKS FLOW EQUALIZATION TANKS AERATION BASINS CLARIFIER DISTRIBUTION BOX

FLOW FROM

STORAGE LAKES

FLOW FROM

DIVERSION BOX "B"

15.77

15.88

FLOW FROM

DIVERSION BOX "B"

15.20

15.26

FLOW FROM

DIVERSION BOX "A"

18.29

17.43

FLOW FROM

STABILIZATION

PONDS

15.84

15.8318.84

18.84

FLOW TO

DIVERSION BOX "B"

FLOW TO

STABILIZATION PONDS

20.19 20.40

INFLUENT

BOX

22.01

22.15

SYNTHETIC

MEDIA

FILTERS

29.19

29.19

20

-5

-10

0

5

10

15

35

25

30

3

2

INFLUENT

CHANNEL

OPERATING

LEVEL

EFFLUENT

CHANNEL

31.76

31.82

-

29.06

29.02

-

55

45

40

35

30

20

25

50

15

5

10

0

-5

-10

55

45

40

35

30

20

25

50

15

5

10

0

-5

-10

TO FILTER TRANSFER

PUMP STATIONS

EL 42.5

EL 17.33

14.3

EL10.25

EL 34.25

25.90

15.4

EL 28.9

EL 27.29

11.09

10

-5

-10

5

0

20

15

25

30

35

EL 21.25

EL 18.0

EL 31.0

EL 29.75

EL 28.5

SECONDARY

TREATMENT PROCESS

EL 26.0

EL 24.5

EL 28.5

EL 24.5

REUSE SYSTEM

WATER ELEVATION - FT

EL 29.5

EL10.25

T.O.S.

TOP OF WALL

EL 37.25

WEIR

WEIR

WEIR

WEIR

T.O.S.

TOP OF WALL

WEIR

EL 24.25

TOP OF WALL

WEIR

EL 27.29

WEIR

TOP OF WALL

EL 14.5

WEIR

T.O.S.

T.O.B.

T.O.S.

EL 18.5

T.O.S.

WEIR

EL 14.0

T.O.S.

WEIR

WEIR

T.O.S.

WEIR

ANNUAL AVERAGE

11.00 MGD

38.39 37.95 37.89
33.34

-
31.70

30.18 28.98 28.97 24.33 24.48
27.44 27.44

EL 40.50

T.O.S.

ANNUAL AVERAGE
11.00 MGD

29.19

20.0

11.00 MGD 32.33

31.27
22.28 21.90

18.8920.19

20.19 17.71
18.60 15.55 16.75

15.14 15.20

15.67
15.0

4040

37.57

37.59

FILTER

37.56

T.O.S.

EL 41.50

EL 17.50

31.38

31.51

31.28

28.30

30.22

27.13

EL 30.66

WEIR

CL 33.00

PARSHALL FLUME

25.77

26.14

25.48

25.74

26.10

25.46

23.02

23.55

22.69

45

EL 12.75

EL 15.00

EL 29.50

EL 12.75

EL 20.00

EL 20.00

EL 23.66

Loxahatchee River District
Water Reclamation Facility

FIGURE 2-3

TREATMENT PROCESS
HYDRAULIC PROFILE

NOTES:

1. ELEVATIONS OF SOME OF THE EXISTING PROCESS UNITS WERE

OBTAINED FROM PREVIOUS IMPROVEMENTS.

2. THE 27.5 MGD PEAK OCCURS ONLY AT THE HEADWORKS

UPSTREAM OF THE FLOW SPLIT TO THE EQUALIZATION TANKS.

3. THE EQUALIZED PEAK FLOW OCCURS WHEN ONE OF THE FLOW

EQUALIZATION TANKS ARE REMOVED FROM SERVICE.

4. IF A HGL ELEVATION IS BASED ON A FLOW RATE DIFFERENT

THAN THE ONE INDICATED AT THE LEFT, THAT FLOW RATE IS

SHOW IN PARENTHESIS.

5. WATER LEVELS SHOWN ON THE PROFILE ARE BASED ON THE

EQUALIZED AVERAGE FLOWRATE.



 

EXHIBIT C



LOXAHATCHEE RIVER DISTRICT  
 

Request For Qualifications # 20-001-PROFSERVICES 
 

ADDENDUM ACKNOWLEDGEMENT RECEIPT 
 
 
The undersigned Bidder acknowledges receipt of Addenda as listed below: 
 
Receipt of Addendum No. 1 Date______________ 
  
Firm: ____________________________ 
 
By: ___________________________________ 
 
Title: _________________________________ 
 
Please include completed Addendum Acknowledgement Receipt with your Qualification 
Submittal. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
M:\ENGINEER\FORMS\FORMS - CURRENT\Addendum Acknowledgement Receipt.docx 

EXHIBIT D



REQUEST FOR QUALIFICATIONS 
 

Loxahatchee River Environmental Control District Professional Services by Professional Engineers, 
Architects, Landscape Architects, and Planning Firms 

 
Request For Qualifications # 20-001-PROFSERVICES 

 
LEGAL ADVERTISEMENT 

 
In accordance with the Consultants Competitive Negotiation Act (CCNA), Florida Statutes 287.055, 
the Loxahatchee River Environmental Control District (District) of Jupiter, Florida is seeking 
Qualification Statements from qualified firms of Professional Engineers, Architects, Landscape 
Architects,  and Planners to select the best qualified consulting firms that can provide consulting 
services for planning, modeling, preliminary engineering, studies, pilot programs, project design, 
survey, permitting, bidding, construction contract administration, resident project representative, public 
relations, and testing services for the following Areas of Operation. 
 

1. Wastewater Collection & Transmission System   
2. Reuse Distribution System 
3. Wastewater Treatment Facility (WWTF) 
4. Administration, Education, and Maintenance Facilities 

 
A written Qualification Statement will be accepted by the District at the Engineering Office of the 
Loxahatchee River Environmental Control District, 2500 Jupiter Park Drive, Jupiter, Florida 33458-
8964 until 3:00 pm, April 28, 2020. 
 
Detailed information and data to be submitted with a Qualification Statement are available at  
the District Engineering Office, District’s website https://loxahatcheeriver.org/governance/purchasing-
bids/, and DemandStar. 
 
The District reserves the right at any time to modify, waive, or otherwise vary the terms and conditions 
of the Request for Qualifications including, but not limited to, submission deadlines, submission 
requirements, and the scope of services.  The District further reserves the right to reject any or all 
submittals, and to cancel or withdraw this Request for Qualifications at any time.   